
H
IG

H
-S

PE
ED

 O
VE

RL
O

CK
 S

EW
IN

G
 M

A
CH

IN
E

GN2000
 INSTRUCTION BOOK // PARTS CATALOGUE



































































































































 

 

Special-use parts for 2000-5/BB  2000-6/BB  

Qt No Ret.No. Description 
-5/BB -6/BB

1 
2 
3 
4 
5 
6 
 
 
7 
8 
9 

10 
11 
12 

 
13 
14 

 
15 
16 

155K00002 
S150215010 
155900017 
155K00003 
159600008 
155K00004 
155S00002 
155S00003 
155K00005 
S150215001 
155K00006 
155K00007 
155E20001 
155K20000 
155S10000 
159600004 
155K30000 
155S00001 
155Eg0000 
S150632001 

Strap guide holder 
Screw M4x12 
Washer 
Block 
Screw 
Edge fomer（8mm） 
﹡Edge fomer（12mm） 
﹡Edge fomer（14mm） 
Block 
Screw M4x8 
Lower knife holder 
Front cover 
Front cover（L） 
Presser foot complete 
Presser foot complete 
Lower knife 
Needle plate complete（3x4） 
Needle plate complete 
Edge rotating plate complete 
Washer 

1 
1 
1 
1 
2 
1 
 
 
1 
3 
1 
1 
1 
1 
 
1 
1 
1 
1 
3 

1 
1 
1 
1 
2 
 

1 
1 
1 
3 
1 
1 
1 
 

1 
1 
1 
 

1 
3 

Note: Spare parts of 2000-5BB、2000-6BB employ the same parts of 2000-5.﹡Optional parts. 







 
 
 
 
 
 

 



Special —use parts for 2000/P3D 
No. Ret. No. Description Qt Note 

1 
2 
3 
4 
5 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 

GB818-85 
W70-WX04-05 
GB93-87 
GB6170-86 
GB845-85 
GB845-85 
W70-WX04-06 
  
W70-WX04-08 
W70-WX04-07 
GB845-85 
W70-WX06-07g 
W70-WX06-10 
  

W70-WX06-08g 
GB818-85 
GB859-86 
GB97.1-85 
W70-WX06-01 
W70-WX06-02 
W70-WX06-03 
W70-WX06-04 
W70-WX06-05 
PU-6 
PU-6 
  
  
GB845-85 
159R50000 
PU-6 

Screw  M5X10 
Bracket 54X56X17X2 
Washer 5 
Nut  M5 
Screw  ST4.2X17-C-H  
Washer 10 
Bracket （2） 
Air throttle 
Spray head 19X63 
Linksφ 20.2X78    
Screw  ST4.2X12-C-H 
Bracket folder 
Nylon tube（φ 39Xφ 46）  
Pipe chuck 
Funnel 
Screw M4X12  
Washer 4  
Washer 4  
90-Degree  big bend  
90- Degree small bend  
Pylon  
Disc 
Ring belt 
Pipe  6X4   
Pipe  6X4   
Nylon tubeφ 18Xφ 25  
Nylon tubeφ 12Xφ 16  
Screw  ST4.2X12-C-H 
Solenoid  valve  assy 
Pipe 6X4  

2 
1 
2 
2 
2 
2 
1 
1 
1 
1 
2 
1 
1 
2 
1 
4 
4 
4 
1 
1 
2 
1 
1 
1 
1 
1 
1 
9 
1 
1 

 
 
 
 
 
 
 

Pipe PU-6 
 
 
 
 

L=800 
 
 
 
 
 
 
 
 
 
 

L=600 
L=400 
L=300 
L=500 

 
 

L=1200 

 
 
 
 
 
 
 
 



 

 

 

 

 
 

 

 

 



Special —use parts for 2000ET/ET-1 
Qt. 

No. Ref. No. Description 
3/4ET 5/6ET 3/4ET-1 5/6ET-1

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

 

31 

32 

33 

34 

35 

36 

159M30000 

S150218005 

159C00001 

S150237007 

159M20000 

S150220014 

S150667002 

036900002 

036954116 

159C10004 

S150220032 

159C00002 

159C10006 

159C10009 

S150217001 

155H10003 

159C10005 

155H10001 

159300006 

159C10003 

159C10008 

159C11000 

159C10002 

159C10001 

159C12000 

028400035 

159C10010 

028A00009 

SFB1403003 

998281100 

159M10000 

155N10000 

159R70000 

S150218020 

159M10002 

159M10003 

213000020 

159M10004 

Switch assy. 

Screw M4×6 

Joint plate 

Screw M4×6 

Solenoid assy. 

Set screw M6×12 

Washer 6 

Screw 

Spring washer 

Thread cutter holder 

Set screw M6×10 

Joint bracket 

Thread cutter guard 

Screw M3 

Screw M2.5×3 

Guard bracket 

Fixing cutter 

Fixing cutter 

Screw SM 4.37×40 

Guard plate 

Crank guard 

Thread cutter assy. 

Collar 

Spring 

Crank assy. 

Screw 

Screw  SM 4.37×40 

Cutter link 

Collar 2.5 

Control box assy. 

Sewing Platform assy. 

Sewing Platform assy.  

Synchronizer 

Screw M3×10 

Observe window 

Sponge washer 

Nylon Spool stand 

Latch lock wrench 

1 

2 

1 

2 

1 

2 

2 

1 

1 

1 

2 

1 

1 

7 

2 

1 

1 

 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 

 

 

1 

1 

2 

1 

1 

2 

1 

2 

1 

2 

2 

1 

1 

1 

2 

1 

1 

7 

2 

1 

 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 

1 

 

 

1 

1 

2 

1 

1 

2 

1 

2 

1 

2 

2 

1 

1 

1 

2 

1 

1 

7 

2 

1 

1 

 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 

1 

2 

1 

1 

2 

1 

1 

2 

1 

2 

1 

2 

2 

1 

1 

1 

2 

1 

1 

7 

2 

1 

 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

 

1 

1 

2 

1 

1 

2 

1 

Note：1、Switch off the automatic thread trimmer and use manual switch when using special light black or yarn 

material in et-1 series. 

2、If do not need the automatic thread trimming, the sensor can be unplugged, attached the manual 

switch in the attachment box, adjust the parameter according to the instructions. 









XI´AN TYPICAL EUROPE GmbH
Hertelsbrunnenring 9  
D-67657 Kaiserslautern
Tel.: +49 (0)631 316019-0
Fax: +49 (0)631 316019-11

E-mail: sales@typical-europe.com
www.typical-europe.com

XI’AN TYPICAL INDUSTRIES CO., LTD.
No. 335, South Taibai Road  
Xi’an 710068, P.R.China
Tel.: +86-29-88279093 // 88279150 // 88279151
Fax: +86-29-88249715 // 88245215 

E-mail: tic@chinatypical.com
www.chinatypical.com

Certifi cate of the
international ISO9001

Certifi cate of the
ISO14001

Certifi cate of the
international CE

Certifi cate for
Ecolabelling Product

Certifi cate for Energy
Conservation Product

GN
20

00
 –

  M
an

ua
l –

  E
N

 –
 0

8-
20

10

H
IG

H
-S

PE
ED

 O
VE

RL
O

CK
 S

EW
IN

G
 M

A
CH

IN
E

GN2000




